L
KTBBER

QUALITY TEST
CERTIFICATION

Total
Customer | Ingenieros | Alloy No. | C12200 | P97 | 22u1K05W401 |Specification| ASTMBSS |Temper| H3S )
S.AC Ne. Quantity
C12200/ HS8/OT/8"> 1. 14 %6000ma
D7/ 2 : i
Dimensions 7437 %1, 14 %6000 Lot Ne. |HLTo20220723-6 Marking HLTo20220725-6
Tensile Test
Test No. Tensile Clea:::ess H;;;;ss Elliptieity
Strength mg
Mpa

Requirement =250 =38 =30 =0. 18

Sample 1 417 37. 40 61.40 0. 10

Sample 2 422 37,40 6140 0,08

Chemical Composition (%) Dimensions Straight
Test No.
Cu P 0. D (mm) W. T (mm) L (mm) ness

Requir | Max. 0. 040 1.25

o Avg.s0.0012" 0410 | Sdmm/m
ement | yfip, =99.90% 0.015 1.03

Sample 1 =00.90% 0.0350 08744 | 0.8742 107 [ 6004 Zian/n

Sample 2 =99.90% 0.0260 05740 | 08752 | 106 122 6007 =3aa/a

We hereby certify that the material described in this report has been tested and

complies with the requirements of the Order & Standard



